ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D
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1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (dBuVim)
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Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
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Peak % 2 . 12 05 1000 £ 4 m 12 05 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHI6-HY Site : B3CH16-HY
Condition: QP 3m CBL6111D8ABA2N10QLN-06 47628 & 86 HORIZONTAL Condition: QP 3m (BL6111D800BA2N1DALN-B6 47628 & 86 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 36.79 24.89 48.80 -15.11 35.35 2116 @.94 32.3 @.00 - -- Peak 1 36.79 31.24 40.60 -8.76 4178 21.16 ©.94 32.56 0.0 -- -- Peak
2 188,57 23.75 43.50 -19.75 37.53 16.97 1.68 32.35 @.00 - -- Peak 2 118,51 27.38 43.50 -16.12 41.83 17.86 1.62 32.33 @.00 -- -- Peak
3 262,88 21.09 46.60 -24.91 30.92 28.61 2.51 32.35 @.00 -- -- Peak 3 268.86 22.27 46.60 -23.73 32,12 20.61 2,50 32.36 @.00 -- -- Peak
4 508.21 23.57 46.00 -22.43 29.82 23.97 3.49 32.91 @.00 -- -- Peak 4 501.42 24,53 46.00 -21.47 30.82 23.92 3.47 32.83 @.00 -- -- Peak
5 730.34 29.97 46.00 -16.83 30.18 27.71 4.20 32.12 @.00 -- -- Peak 5 741,98 30.52 46.00 -15.48 30.29 28.68 4.24 32.89 @.00 -- -- Peak
6 897.18 33.89 46.00 -12.11 32.54 28.95 4.66 32.26 @.00 -- -- Peak 6 982,03 31.98 46.00 -14.82 30.54 29.61 4.68 32.25 0.0 489 135 Peak
TEL: 886-3-327-0868 Page Number 1 B1-53 of B54
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 HLW&I{HB!IWIH] " Level (dBuVim)
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175 f.
18000 2240, 26800, kil 35600, 40000 18000 22400, 26800, . 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNLT) Inm SHF 1223 238718 HORIZONTAL Condition: PEAK(UNLI) Inm SHF 1223 23071 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 3853700 47.47 68.20 -20.73 60.90 4411 9.08 57.08 -9.54 160 28 Peak 1 39626.00 47.74 74.80 -26.26 59.67 44.70 9.26 56.35 -9.54 108 161 Pesk
TEL: 886-3-327-0868 Page Number 1 B1-54 of B54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

B2.1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark

(GHz) Rate
Mode 11 U-NII-3 5.725-5.85 10+11 802.11a 149 5745 6Mbps - -
Mode 12 U-NII-3 5.725-5.85 10+11 802.11a 157 5785 6Mbps - -
Mode 13 U-NII-3 5.725-5.85 10+11 802.11a 165 5825 6Mbps - -
Mode 14 U-NII-3 5.725-5.85 10+11 802.11n HT20 149 5745 MCSO0 - -
Mode 15 U-NII-3 5.725-5.85 10+11 802.11n HT20 157 5785 MCSO0 - -
Mode 16 U-NII-3 5.725-5.85 10+11 802.11n HT20 165 5825 MCSO0 - -
Mode 17 U-NII-3 5.725-5.85 10+11 802.11n HT40 151 5755 MCSO0 - -
Mode 18 U-NII-3 5.725-5.85 10+11 802.11n HT40 159 5795 MCSO0 - -
Mode 19 U-NII-3 5.725-5.85 10+11 802.11ac VHT80 155 5775 MCSO0 - -
Mode 20 U-NII-3 5.725-5.85 10+11 802.11ac VHT80 155 5775 MCSO0 - LF
Mode 22 U-NII-3 5.725-5.85 10+11 802.11ac VHT80 155 5775 MCSO - SHF

TEL: 886-3-327-0868 Page Number : B2-1 of B50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

B2.2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 149  5616.10 55.13 68.20 -13.07 H Peak | Pass - Band Edge
11
802.11a 149 @ 11490.00 47.94 54.00 -6.06 H Avg. Pass - Harmonic
802.11a 157 | 5928.55 56.43 68.20 -11.77 H Peak | Pass - Band Edge
12
802.11a 157 11570.00 48.32 54.00 -5.68 H Avg. Pass - Harmonic
802.11a 165 | 5944.00 57.11 68.20 -11.09 Y Peak | Pass - Band Edge
13
802.11a 165 | 11650.00 46.42 54.00 -7.58 H Avg. Pass - Harmonic
802.11n HT20 149 | 5643.21 56.38 68.20 -11.82 \Y Peak | Pass - Band Edge
14
802.11n HT20 149 = 11490.00 46.87 54.00 -7.13 H Avg. Pass - Harmonic
802.11n HT20 157  5933.01 57.22 68.20 -10.98 H Peak | Pass - Band Edge
15
802.11n HT20 157  11570.00 48.04 54.00 -5.96 H Avg. Pass - Harmonic
802.11n HT20 165 | 5944.50 57.21 68.20 -10.99 \Y, Peak | Pass - Band Edge
16
802.11n HT20 165 11650.00 45.47 54.00 -8.53 H Avg. Pass - Harmonic
802.11n HT40 151 5649.60 63.64 68.20 -4.56 \% Peak | Pass - Band Edge
17
802.11n HT40 151  11510.00 46.03 54.00 -7.97 H Avg. Pass - Harmonic
802.11n HT40 159  5930.01 58.95 68.20 -9.25 \% Peak | Pass - Band Edge
18
802.11n HT40 159 | 11590.00 45.92 54.00 -8.08 H Avg. Pass - Harmonic
802.11ac VHT80 @ 155 5645.85 65.59 68.20 -2.61 \% Peak | Pass - Band Edge
19
802.11ac VHT80 | 155 | 11550.00 45.29 54.00 -8.71 H Avg. Pass - Harmonic
20 LF 155 734.22 34.05 46.00 -11.95 H Peak | Pass - LF
22 SHF 155 | 39199.32 45.74 54.00 -8.26 H Avg. Pass - SHF
TEL: 886-3-327-0868 Page Number : B2-2 of B50
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
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Peak
1!
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
B Condition: PEAK(UNIE) 3n S1290-1522 248328 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S6l6.00 55.13 68.20 -13.07 39.97 3286 1.67 29.37 0.00 200 143 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.17 53.95 68.33 -14.38 38.63 33.80 1L.78 29.33 @.00 202 143 PEAK - .
3 05717.74 77.08 118.17 -33.09 6L.26 33.44 1177 29.39 @.00 202 143 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.86 77.83 118.94 -33.11 62.00 33.44 11.78 29.39 @.80 202 148 PEAK 1 5745.00 108,95 =-==nn ==-e-- 93.06 33.49 11.88 29.40 @.B@ 202 148 PEAK
" Level (dBuVim)
1225
10 1
5
00
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52 v
WMW""‘“ S
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Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 98,86 ----en -m-em- 62,97 33.49 1180 29.48 .00 202 148 AVERAGE
TEL: 886-3-327-0868 Page Number : B2-3 of B50
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
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Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SG43.94 5493 6820 -13.77 30.63 3298 1178 29.33 0.00 21 171 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.99 55.38 68.87 -13.49 4@.65 33.81 1L.78 29.33 @.6 201 171 PEAK - .
3 5767.81 75.78 17.17 -31.39 6@.00 33.41 1176 29.39 @.0 201 171 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572035 79.41 111.60 -32.19 63.58 33.44 1178 29.39 @.ee 201 171 PEAK 1 5745.00 110,42 =-=men ==-nme 94,53 33.49 11.88 29.40 @.B@ 201 171 PEAK
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Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 574500 99,99 ---men -meeee 84.18 33.49 11.86 29.48 .60 201 171 AVERAGE
TEL: 886-3-327-0868 Page Number : B2-4 of B50
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
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000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 57.57 74.60 -16.43 67,19 33.98 16,73 €5.77 @44 3 TR PEAC 1 11499.08 52.46 74.00 -21.54 62,68 38,98 1673 65,77 @.44 408 89 PEAK
7 114%0.00 47.94 54.60 -6.86 57.56 33.98 16.73 85.77 @.44 320 73 AVERAGE 2 114%.00 43.83 54.00 -10.17 53.45 38,98 16.73 65.77 0.4 408 89 AVERAGE
3O17235.00 5490 68.20 -13.30 60.42 33.44 2102 65.61 @.63 300 87 PEAK 3 17235.00 54.53 68.20 -13.67 60.65 33.44 21,82 65.61 @.63 295 329 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
meeI{dmvnn) 14“Loz\remmmmn)
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Avg. Y S A R ul N S
115 i
1 1476, 1481, 1448, 149, 14500 1imn 14, 148, 1488, 148, 14500
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL
meeI{dmvnn) 14“Loz\remmmmn)
1225 1225
18 i
17.7G 00 100
ANG B4 ANG_B4
~18G 55 ik
Lo [ P— MWMMM'—"" - P R gt
Avg. bl %0
115 i
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
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Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S636.08 55.17 68.20 -13.03 39.92 32.9 1169 29.33 0.00 109 136 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.17 54.98 69.81 -14.83 39.64 33.82 1L.78 29.33 @.00 180 136 PEAK - .
3570434 57.11 106.42 -49.31 41,33 33.41 1L76 29.39 @.00 180 136 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572025 57.68 111.37 -53.69 41.85 33.44 1178 29.39 @.80 18@ 136 PEAK 1 5785.00 108,84 ----vn -=--m- 91.92 33.69 11.84 29.41 @.B@ 108 136 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
b | Wbt
i) WWW
JENWW
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.80 98,13 =--men -meeee 6196 33.73 1185 29.41 .60 189 135 AVERAGE
TEL: 886-3-327-0868 Page Number : B2-7 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
1o Level (dBuvim)
- -
81 \W
0 %”"w W%M
52 W’W\MWM.Q i o 3‘ b
k1Y
1.
Peak Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.80 55.22 111.27 -56.85 38.81 33.92 11.91 29.42 @.80 le@ 136 PEAK
5874.93 54.75 185.22 -50.47 38.25 34.80 11.92 20.42 @.80 le@ 136 PEAK
5924.76 56.13 68.38 -12.25 39.49 34.18 11.97 29.43 @.00 le@ 136 PEAK
5928.55 96.43 68.20 -11.77 39.80 34.18 11.97 20.44 @.80 1e@ 136 PEAK

e ra e

TEL: 886-3-327-0868 Page Number : B2-8 of B50
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuim)
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Peak
1.
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 S649.89 55.55 68.20 -12.65 40.23 32.95 1L.69 293 0.0 308 45 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.32 53.93 68.44 -14.51 38.61 33.80 1178 29.38 @.00 300 46 PEAK - .
3 5708.46 54.78 105.33 -50.55 39.01 33.40 1176 29.39 Q.00 300 46 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5729.62 57.67 112.21 -54.54 41.84 33.44 1178 29.39 Q.00 300 46 PEAK 1 5785.00 167,25 =-=men ==-eee 9113 33.69 1L.84 29.41 @.60 3@ 46 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52! —
i
0 S
.
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 96,67 -----n -m-em- 79.96 33.73 1185 29.41 6.8 308 46 AVERAGE
TEL: 886-3-327-0868 Page Number : B2-9 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Vertical Fundamental

 goL8vel (dBuVim)

15 K

" A BERAL 1624

A, i | oo

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.80 55.99 111.27 -56.18 38.68 33.92 11.91 29.42 @.00 300 46 PEAK
2 5874.68 55.81 195.31 -50.30 38.51 34.00 11.92 29.42 Q.00 300 46 PEAK
3 5923.93 55.21 6B.99 -13.78 35.57 34.10 11.97 29.43 @.00 300 46 PEAK
4 594571 56.41 63.20 -11.79 39.77 34.10 1193 29.44 Q.00 300 46 PEAK
TEL: 886-3-327-0868 Page Number 1 B2-10 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
! G54 1 AYG 54
525 roran T 5. o
. oot -ty g Lt s el i AT MANN S g it
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157900 57.67 74.00 -16.33 67.66 33.58 16.80 65.81 @.44 323 79 PEAC 1 11570.08 53.53 74.00 -20.47 63.50 38,58 16.80 65,81 @44 368 BLPEAK
1 11570.00 48.32 54.60 -5.63 58.31 33.58 16.88 85.81 @.44 325 79 AVERAGE 2 11570.00 43.64 54.00 -18.36 53.63 33.50 16.80 65.81 0.4 380 81 AVERAGE
31735500 49.46 68.20 -18.74 54,53 33.61 2017 65.48 6.63 - -- PEAK 3 17395.00 49.52 68.20 -18.68 54.50 38.61 2117 65.43 063 -- -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-11 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. - ] A——
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
L RS S R —— L P I — ]
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B2-12 of B50




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
10! M\n "
815 .
T [k
708 N”WN PEAK BE(B4) 16.24)
b, ; | R o e 1 U L ERHIAL
o M‘*WWWMW b 0 ,Mwuwf \
7 i — T i e
ki3
0 s A
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SESS.0M 69.41 118.80 -41.39 53.00 33.92 1191 29.40 0.00 42 141 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5868.63 63.94 109.22 -40.28 52.51 33.94 1191 29.42 @.00 242 141 PEAK - .
3 5923.25 55.69 69.49 -13.80 39.06 34.18 1196 29.43 0.0 242 141 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5049.75 56,23 68.20 -11.97 39.58 34.10 11.99 29.44 @.ea 242 141 PEAK 1 5825.00 108,31 =-==vn ==-n-- 91.99 33.85 11.88 29.41 @.B@ 242 141 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
_d_-/“”__w-—»"‘-"’"_""""—J ]
0 T
——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 100,88 ---=vn -=---- 84.56 33.85 11.83 29.41 .00 189 135 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-13 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- 10!
815 g
M b T a5
" Tty i 100 e T L L1 EA(UNI
. MMM“MWM‘-AH““ b e
5. o s
ki3 WWW"’
350 %, ""“W‘W*‘W gt
1! .
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE54.63 7225 11165 -39.40 55.84 33.92 1191 29.40 0.00 109 17 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5863.88 71.35 188.31 -36.96 54.99 33.96 11.91 29.42 0.00 180 172 PEAK - .
3 5925.8@ 55.23 68.20 -12.97 38.59 34.18 11.97 29.43 @.00 189 172 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 504400 57.11 68.20 -11.09 40.47 34.10 11,98 29.44 @.80 180 172 PEAK 1 5825.80 111,29 =-=men =meeee 94,97 33.85 11.88 29.41 @.B@ le@ 172 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5825.00 183,78 =-==en ==-e-- §7.46 33.85 1183 29.41 @.68 213 177 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-14 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
o ! VB 54 o AV 54
7 M AL o i, (1 Wi it \ g R A
11l i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11630.00 56.26 74.60 -17.74 66,50 33.30 16.87 65.85 @.44 321 79 PEAC 1 1165.08 52.08 74.00 -21.92 62,30 38.30 16.87 65,85 .44 71 65 PEAK
1 11650.00 46.42 54.60 -7.58 56.66 33.30 16.87 85.85 @.44 321 79 AVERAGE 2 11650.00 42.35 54.00 -11.65 52,50 38.30 16.87 65.85 0.4 371 65 AVERAGE
31747500 54.23 68.20 -13.97 58.82 33.80 21.33 £5.35 @.63 354 36 PEAK 3 O17475.00 52.44 68.20 -15.76 57.63 33.80 2133 65.35 @.63 239 318 PEAK
TEL: 886-3-327-0868 Page Number 1 B2-15 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
5 15
14.47G T L
ANG B4 ANG_B4
~14.5G 55 ik
Avg. ] —— - T - ] E——— _—
115 i
1 147, 1481, 1448, 149, 14500 1imn 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
5 15
17.7G 00 100
MG 5 MG 5
~18G 55 ik
b e - ety i A S L o
Avg. kil %0
115 i
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-16 of B50




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
—~ 1
1#: gl
w[ 10!
& T bl
0. W
o e 07 I 1 0 | e s EAKUA)
52 Bl TR W MWM w
7 | LA welbit i
. e A
30 WW
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SGA7.85 55.77 68.20 -12.43 40.46 32.99 1178 2938 0.00 177 147 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.19 55.58 69.88 -13.56 4@.25 33.81 1L.78 29.33 @.08 177 147 PEAK - .
3 5719.92 79.66 118.78 -31.12 63.83 33.44 1L78 29.39 @.0 177 147 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572050 79.47 111.93 -32.46 63.64 33.44 1178 29.39 @.ea 177 147 PEAK 1 5745.00 110,12 =-=men ==eeee 94,24 3348 11.88 29.40 @.B@ 177 147 PEAK
" Level (dBuVim)
1225
1 !
875
00
0 AVG_54)
PR
%0 Se——
——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 102,74 ===men ==-eme 86.85 33.49 1188 29.48 @.68 177 147 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-17 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
- -~ o k
w/ 10!
815 |
3 5
. i
P (1T | S e B 1 4 LA EA(UNI
52 5t bbb Bt
7 i
350 sl
MWWWM
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 S43.21 56.38 68.20 -11.B2 4LO9 32.97 1.78 2.3 0.00 133 176 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.99 55.88 68.87 -13.07 40.47 33.81 1L.78 29.33 0.8 133 176 PEAK - .
3 5785.56 77.21 186.76 -29.55 61.43 33.41 1L.76 29.39 @.00 133 176 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572021 79.56 111.27 -31.71 63.73 33.4 1178 29.39 @.ee 133 176 PEAK 1 5745.00 110,54 =-==en ==-n- 94.66 33.48 11.88 29.40 @.B@ 133 176 PEAK
" Level (dBuVim)
1225
10 !
875
00
AVG_54)
52. e [
w_’_,"’—v_.-n—""u_h"—'_\
% e
L ——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5745.00 104,37 ===men =meeee 88.48 33.49 1188 29.48 @.60 133 176 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-18 of B50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 4ﬂLtzveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
o ! G 54 o AVG 54
5 . TR ST WWWWW L gt R P ISR I SRR P P
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 56.41 74,60 -17.59 66.83 33.98 16,73 €5.77 @.44 33 79 PEAC 1 11499.08 52.04 74.00 -21.96 61.66 38,98 1673 65,77 @.44 408 103 PEAK
1 114%0.00 46.87 54.60 -7.13 56.49 33.98 16.73 85.77 @.44 330 79 AVERAGE 2 114%.00 43.16 54.00 -10.34 5273 33.98 16.73 65.77 0.4 400 103 AVERAGE
3O17235.00 5491 68.20 -13.29 60.43 33.44 2102 65.61 @.63 290 49 PEAK 3 17235.00 53.81 68.20 -14.39 59.33 33.44 21,82 65.61 @.63 301 319 PEAK
TEL: 886-3-327-0868 Page Number 1 B2-19 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. P e — P i s e o
115 Ik
1un 1476, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
_— e I ] - [ T TRPIT ey |
Avg. kil %l
115 Ik
11700 1180, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-20 of B50




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- 10!
815 wj 975
70 WM
1 . UL e L | W W an BT R s EAKUM)
i, % ettt I e
5. 5pisabinghtedsin N
5! i P
50 ﬁ,,wwww"“ L
JF
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S69.62 56.60 68.20 -11.69 4L47 3284 1166 20.37 0.00 109 173 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 54.13 68.85 -14.72 38.89 33.81 1L.78 29.33 @.00 1@ 173 PEAK - .
3 5708.60 58.55 107.61 -49.06 42.76 33.42 1L.76 29.39 @.00 189 173 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572087 57.97 118.95 -52.98 42,14 33.4 1178 29.39 @.8a 1e@ 173 PEAK 1 5785.00 165.00 -----n -=---- 88.83 33.73 1L.B5 29.41 @.6e 168 173 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
[E———
M__F__W,_,—J
%0 .
——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 578500 98,68 -----n -m--m- 62,56 33.69 11.B4 29.41 @.60 189 173 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-21 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
105 .
875
704 i
M"“‘Wm 1“ 2 ) 3 4
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.96 57.16 116.89 -53.73 40.75 33.92 1191 29.42 .08 188 173 PEAK
1 5873.61 55.79 1@5.59 -49.8@ 39.38 33.99 11.92 29.42 0.8 1@ 173 PEAK
3592476 55.95 68.38 -12.43 39.31 3410 1197 29.43 0.0 188 173 PEAK
4 5933.61 57.22 68.20 -10.98 40.59 3410 11.97 29.44 .08 18 173 PEAK

TEL: 886-3-327-0868 Page Number 1 B2-22 of B50
FAX: 886-3-327-0855
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Report No. : FR2N3001-01D

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
105, il Y
j 10!
815 U
M 875
n £ el
1 . L L | W W an BT R s EAKUM)
52 5l I o
52! i :
2 g
S WMW
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 SE2B.86 6.4 68.20 -1179 4L19 32.92 1168 2.3 0.00 28 169 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.69 54.62 68.71 -14.09 39.29 33.81 1L.78 29.33 0.6 286 169 PEAK - .
3 5706.33 58.80 106.99 -48.19 43.02 33.41 1L.76 29.39 0.0 286 169 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572007 62.21 118.95 -48.74 46.38 33.44 11.78 29.39 @.88 286 169 PEAK 1 5785.00 109,86 ---=vn -=-m- 93.74 33.69 11.84 29.41 @.B@ 286 169 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
[———
%0 -
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 103,47 =-=men =meeee §7.38 33.73 1185 29.41 @.60 280 169 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Vertical Fundamental
1w Level (dBuVim)
- -
e
s %% EN BER, 1524
1
5! M WWmmuzwu iteghy oy 4 aiay
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5853.81 58.54 113.52 -54.98 42.13 33.92 1191 29.42 @.08 286 169 PEAK
1 5874.60 56.42 105.31 -48.89 39.92 34.80 11.92 29.42 0.8 286 169 PEAK
3592492 55.84 68.26 -13.22 36.48 3410 1197 29.43 0.8 286 169 PEAK
4 592872 56.21 68.20 -11.99 39.58 3410 11.97 29.44 0.8 286 169 PEAK
TEL: 886-3-327-0868 Page Number 1 B2-24 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 45Ltzvel{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
! A B¢ 1 A B¢
55 ; s Sl . e
- i o e L T R
11l i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 157000 57.17 74.60 -16.83 67.16 33.58 16.80 65.81 @.44 320 80 PEAC 1 11570.08 52,77 74.00 -21.23 62,76 38,58 16.80 65.81 @44 383 108 PEAK
1 11570.00 43.04 54.60 -5.96 58.83 33.58 16.88 85.31 @.44 320 B0 AVERAGE 2 11570.00 42.35 54.00 -11.65 52,34 33,50 16.80 65.81 0.4 303 108 AVERAGE
31735500 49.14 68.20 -19.86 54,21 33.61 2017 65.48 6.63 - -- PEAK 3 17355.00 48.95 68.20 -19.25 54.02 38.61 2117 65.48 .63 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-25 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. I i — o PRI S S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[P i - i R o SRR |
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-26 of B50




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
gLl B} o Letel [dBuVin)
1225 \\ 12251
\wm\ "
815 '
M e 15
o e P B 1624
et \ Y | W W an BT I — EAK(N)
et badig oo L pedelo
52, w——
5 Ty y ettt
ki3 o
Y Ly b it
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)
Condition: PEAK BE(84)_16-24 3n 9120D-1522 240328 HORTZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 91200-1522 248328 HORLZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 5854,00 7193 113.88 -4115 5550 33,02 1191 2.4 .00 169 145 PEAK freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5856.80 7L.09 11852 -39.43 5468 33.92 1191 2942 0.80 169 145 PEAK -
3 5924.63 5455 68.48 -13.93 37.91 3410 1197 29.43 0.80 163 145 PEAK Mz dBuV/m dBWV/n 8 dBwV dB/m 0B 4B OB or  deg
4 595.75 56.75 68.20 -11.45 40.12 34,10 1197 29.44 0.00 169 145 PEAK 1 585,80 188,01 ==vssn =vneen 9168 33.86 1189 29.42 0.80 163 145 PEAK
Lol 0B
1225
10 1
815
700
AVG_B4
5! e
e
_,—H,_f"—ﬂ__'_'_‘m
30 e
e
Avg. Blank
1.
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 101,44 ---men -meeee 85.12 33.85 1183 29.41 @.60 169 145 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B2-27 of B50




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- 10!
w5y <~ .
WW o P o
70 bt
R S 07 e N 1 e s EAKUM)
52 " R s
i ey
30 - il
B
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 S854.5 73.68 11251 -38.83 5777 .92 1L.91 29.42 0.00 165 177 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5857.8@ 73.72 118.24 -36.52 57.3@ 33.93 1L.91 29.42 @.08 166 177 PEAK - .
3 5925.8@ 54.75 68.20 -13.45 36.11 34.18 11.97 29.43 0.0 166 177 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 504450 57.21 68.20 -10.99 40.57 34.10 11.98 29.44 @.80 166 177 PEAK 1 5825.80 110,18 ---=sn ==---- 93.86 33.85 11.88 29.41 @.B@ 166 177 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
i
fﬂﬂ___u_,_,.u‘
% I
L] =
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5825.00 104,28 =-==vn ==---- §7.88 33.85 1183 29.41 @.08 166 177 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-28 of B50

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 HL&V&I{dB!le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
o 1 MG 54 . 4 AvG 54
ST T Ve n L ST b, o/ BT IR T AR
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11630.00 54.29 74.60 -19.71 ©64.53 33.30 16.87 65.85 @44 37 T8 PEAC 1 1165.08 50.49 74.00 -23.51 60.73 38.30 16.87 65,85 @44 379 167 PEAK
1 11650.00 45.47 5480 -8.53 55.71 33.30 16.87 65.85 0.4 317 78 Average 2 11650.00 40.68 54.00 -13.32 50.92 33.30 16.87 £5.85 0.4 379 107 AVERAGE
3OI7475.00 49.33 68.20 -18.87 53.92 33.80 2033 £5.35 6.3 -- -- PEAK 3 17475.00 49.49 68.20 -18.71 54.08 38.80 2133 65.35 063 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-29 of B50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 Hmel{nmvnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
AVg . %l T JMW—M—_M—HW_ N o
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmel{nmvnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
RS SR il e —— it i —
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL: 886-3-327-0868 Page Number 1 B2-30 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-2 13
1225 125
— 1
14U, MW" 10
o745 14
pod k! &5
7 by ml\vwﬁ"”"
T dmhn T S e N L L] EAK{NI!
Sl Vbt o J
5 o wunmww b ¥
30 . MW“‘“W
1. -
Peak
11!
5600 5631, 5662. 5693, 51, 5755
Frequency (Miz)
1000 20, 0, 4600, 5600 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 S649.91 6L46 68.20 -6.74 46.14 33.80 1170 2.3 0.00 29 133 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.88 62.88 69.75 -6.87 47.54 33.82 1L.78 29.33 @.00 200 133 PEAK - .
3 5717.18 B83.98 116.81 -26.03 68.17 33.43 1L.77 29.39 @.00 200 133 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572044 B82.84 111.79 -28.95 67.01 33.44 11.78 29.39 @.80 200 133 PEAK 1 5755.00 106,22 =-==vn ==-m- 99,25 33.55 11.82 29.40 @.B@ 208 133 PEAK
" Level (dBuVim)
1225
10!
875
700
0 AVG_54)
=
o
—
Avg. Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.80 99,91 ----en -meeee 83.99 33.51 1LBL 29.48 .60 200 133 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-31 of B50



ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01D

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
105 T
875
0o " P ALt
WWW 1 304
52! Ay L RVE YR .
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.84 56.27 111.17 -54.99 39.86 33.92 1191 29.42 .08 208 133 PEAK
1 5871.22 59.14 196.26 -47.12 42.66 33.98 11.92 29.42 0.8 208 133 PEAK
3 5924.26 55.97 68.75 -12.78 39.33 3410 11.97 29.43 0.8 208 133 PEAK
4 5938.69 56.27 68.20 -11.93 39.63 3410 1195 29.44 0.8 208 133 PEAK

TEL: 886-3-327-0868 Page Number 1 B2-32 of B50
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
1225 1225
105 — " 1
10} /yw*"“ "
£l 14 L
81 ,JW A 975
n el
7 it L | W W an BT I — EAK(N)
bbb
= 52 \ sty
35“ it il
JENW«WM
11!
Peak
1!
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
B Condition: PEAK(UNIE) 3n S1280-1522 248325 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SGA0.60 63.64 6820 -4.56 48.32 33.80 1170 2.3 0.00 111 168 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.87 6@.78 68.25 -7.55 45.38 33.80 1178 29.33 @.08 ILI 168 PEAK - .
3 5718.27 B84.29 118.32 -26.03 68.47 33.44 1177 29.39 @.0 111 163 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5721.86 B83.94 113.21 -29.27 66.11 33.44 11.78 29.39 @.8¢ 111 168 PEAK 1 5755.00 167.39 =-=men =m-ee- 91.47 33.51 1L.81 29.40 @.B@ 111 168 PEAK
" Level (dBuVim)
1225
10 1
5
00
0 / AVG_54
o
P —
JEN J___,_,.,.,_._.n“"""""‘
o
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5755.00 100,95 ---=-n -=--m- 85.83 33.51 1L.BL 29.48 @.68 111 168 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-33 of B50

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
- \
105 B

Y

VW
g B g 14
52, MWWWNN\/*':M SN T
k1Y
Peak f Blank
5758 5794, 5833, 5672 5011, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 57.90 111.17 -53.27 4L.49 33.92 11.91 29.42 @.e0 111 168 PEAK
5872.39 58.78 105.93 -47.15 42.29 33.99 11.92 20.42 @.e0 111 168 PEAK
5924.65 56.26 68.46 -12.20 39.62 34.18 11.97 29.43 @.80 111 168 PEAK
5042.79 56.26 68.20 -11.94 39.62 34.18 11.98 20.44 @.80 111 168 PEAK

e ra e

TEL: 886-3-327-0868 Page Number 1 B2-34 of B50
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 HLmumvnn) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
1 AVG_54 4 AYG_54
52.5 ] 7 17
" . i o s p TV " PRTR N T I B
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11510.00 55.84 74.00 -18.9% o4.69 33.94 16,75 65,78 @.44 329 @0 PEAC 1 11510.08 5138 74.00 -22.70 60.95 38.94 1673 65,78 @.44 399 103 PEAK
1 11510.00 46.03 54.60 -7.97 55.68 33.94 16.75 €5.78 @.44 329 B0 AVERAGE 2 11510.00 42.04 54.00 -11.96 51.69 33.94 16.75 65.78 0.4 399 103 AVERAGE
30726500 48.80 68.20 -19.40 54,22 33.47 2085 £5.57 6.6 -- -- PEAK 3 17265.00 49.17 68.20 -19.83 54.50 38.47 21.85 65.57 .63 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-35 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. ] [ T 17— ]
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: BCHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
meeI{dBqu] M“I.ml[dBﬂWm}
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
Lrarms e S oy =" Lo R E e .
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: BCHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-36 of B50
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ 12251
- 10!
815
875
0. K] le”u M
1 o i S Wan N I ls EAKUM)
O ORI M T
skl
5 o b Y e
30 it
- TN g
1.
Peak
1.
5600 5639, 5678. 517, 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SG4L71 56.86 68.20 -11.34 4L5E 3297 1169 2.3 0.00 25 143 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.31 54.13 68.43 -14.38 38.81 33.80 1178 29.33 @.00 205 143 PEAK - .
3 5714.88 67.39 109.14 -41.75 SL.58 33.43 1L77 29.39 @.00 205 143 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572012 66.58 111.87 -44.49 50.75 33.44 11.78 29.39 @.80 205 143 PEAK 1 5795.80 105,51 ====en =meees 89.34 33.73 1L.B3 29.41 @.6e 205 148 PEAK
" Level (dBuVim)
1225
10!
875
00
0 / k AVG_54)
]
e
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 579500 99,35 =--men -meee- 83.15 33.76 11.85 29.41 @.08 205 148 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-37 of B50

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
108 e, T
875 M\M
" WWM d ~DEAK BEBA)_16.24)
704 i)
WWW 34
52! e WO
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.86 70.06 112.95 -42.89 53.65 33.92 1191 29.42 Q.08 205 148 PEAK
1 5878.95 67.03 106.33 -39.30 50.55 33.98 11.92 29.42 @.08 205 148 PEAK
3592474 55.48 68.40 -12.92 36.84 3410 11.97 29.43 0.8 205 148 PEAK
4 5930.32 57.64 68.20 -10.56 41.01 3410 1197 29.44 0.8 205 148 PEAK

TEL: 886-3-327-0868 Page Number 1 B2-38 of B50
FAX: 886-3-327-0855
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Report No. : FR2N3001-01D

Pol. Vertical Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT0-2% 13
1225 /‘ 12251
1 ' i
815 K
piper™ s
0 4 I

00— N -]

52 Ty . PP
30 st
JMWW“
11!
Peak
1.
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 S6.45 56.22 68.20 -11.98 4109 32.92 11.68 2.3 0.00 29 167 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.87 56.97 69.59 -12.62 41.64 33.81 1L.78 29.33 @.06 289 167 PEAK -
305717.39 70.03 110.67 -40.04 54.22 33.43 1L77 29.39 0.0 209 167 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572051 68.98 111.96 -43.06 53.07 33.44 11.78 29.39 @.88 209 167 PEAK 1 5795.00 167,28 =-==vn ==-e-- 9108 33.76 11.85 29.41 @.B@ 209 167 PEAK
" Level (dBuVim)
1225
10!
875
00
0 / K AVG_54)
e
o
——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5795.00 101,22 =-=men =meeee 85.82 33.76 11.85 29.41 .00 209 167 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-39 of B50
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

- |

405 Dl T
105.0, i

815 b

0.

0.0 v

=

Peak f Blank

5795 5826, 5857, 5688, 5919, 5950
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5850.96 77.16 120.02 -42.86 60.78 33.96 11.98 29.42 @.80 209 167 PEAK
5871.11 68.82 186.29 -37.47 52.34 33.98 11.92 20.42 @.80 209 167 PEAK
5923.34 57.53 69.42 -11.89 40.9 34.10 11.96 29.43 @.80 209 167 PEAK
5030.81 98.95 68.20 -9.25 42.32 34.18 11.97 20.44 @.80 209 167 PEAK

e ra e

TEL: 886-3-327-0868 Page Number 1 B2-40 of B50
FAX: 886-3-327-0855
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Report No. : FR2N3001-01D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
@ 1 AVG_54) @ | AYG_54
JM EIRTIY NP Mwwwmmd .. AR i, g "“WWW’“WM
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1159000 53.91 74.60 -20.89 o4.8L 33.46 16.82 65.82 @44 37 TTPEAC 1 11590.08 49.98 74.00 -24.62 60.68 38.46 16.82 65,82 @.44 400 108 PEAK
1 1150000 45.92 54.60 -5.83 56.82 33.46 16.82 85.82 @.44 317 77 AVERAGE 2 11550.00 48.72 54.00 -13.28 50.82 33.46 16.82 £5.82 0.4 400 108 AVERAGE
31738500 48.61 68.20 -19.50 53.54 33.67 2021 65.44 6.63 - -- PEAK 3 17385.00 49.15 68.20 -19.85 54.08 38.67 2121 65.4 063 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-41 of B50

FAX: 886-3-327-0855
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Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
AVg . %l ™ T i e
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
e | —— e Lo N P |
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B2-42 of B50
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —f
. " -y Allated, L
815 {
3 4 875
. pmeY
AT 00— M 1] 17
& T e it
ki3
% Lt
350
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3B.85 63.53 68.20 -4.67 48.26 32.95 11.69 2.3 0.00 149 145 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.10 64.48 69.82 -4.54 49.15 33.81 1L.78 29.33 @.00 140 145 PEAK - .
3 571113 75.25 108.32 -33.07 59.45 33.42 1L77 29.39 @.00 140 145 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.85 75.71 118.91 -35.28 59.88 33.44 11.78 29.39 @.8a 140 145 PEAK 1 577500 99,95 =--men -meeee 83.95 33.58 1L.B2 29.48 .60 148 145 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
PR =
0 -
——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.800kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5775.00 94,08 ----en -m--m- 77.92 33.66 11.83 29.41 @.80 148 145 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-43 of B50

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal

Fundamental

Peak

 goL8vel (dBuVim)

5175 5810, 5845. 5680, 5915, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL

e ra e

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5853.50 69.94 114.05 -44.11 53.54 33.91 11.91 20.42 @.80 148 145 PEAK
5866.75 69.96 109.19 -39.29 53.47 33.94 11.91 20.42 @.00 148 145 PEAK
5924.26 57.69 68.73 -11.84 4185 34.18 11.97 29.43 @.00 148 145 PEAK
5931.63 57.59 68.20 -10.61 4.9 34.18 11.97 20.44 @.00 148 145 PEAK

Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B2-44 of B50
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —f
B st o
815 )‘ i
3 M4 Mﬂfj L
0. 1 Mﬂn MWMWTW k
b | I 1] 1.1
et T I L L] EAKINI)
* uimww/ \WW
7 e L
ki3
350 . MWW
1! .
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SG45.85 65.59 68.20 -2.61 5.2 32.98 1178 2.3 0.00 187 168 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.85 64.41 68.24 -3.83 49.09 33.80 1178 29.33 @.00 187 163 PEAK - .
3 5782.73 75.64 105.96 -30.32 59.86 33.41 1L.76 29.39 @.00 187 163 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 77.12 118.91 -33.79 6L.29 33.4 1178 29.39 @.8e 187 168 PEAK 1 5775.00 102,44 =-=men =meeee 86.32 33.69 11.B4 29.41 @.6e 187 168 PEAK
" Level (dBuVim)
1225
10!
875
00
/ \ AVG_54)
7
L i
e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBN:1.800kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 577500 95.93 =--men -meeee 79.85 33.66 11.83 29.41 6.8 187 168 AVERAGE
TEL: 886-3-327-0868 Page Number 1 B2-45 of B50

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
1225 ‘\\
M\*\MWW\{
815
0 L ” T PR BB 152
WWWMW 3
5! T Wt
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 71.79 110.86 -38.67 56.38 33.92 11.91 29.42 @.80 187 168 PEAK
5874.58 67.51 185.32 -37.81 SL.el 34.80 11.92 20.42 @.80 187 168 PEAK
5924.80 58.31 68.35 -10.84 4L.67 34.18 11.97 29.43 @.80 187 168 PEAK
5937.40 58.32 68.20 -9.85 4L.68 34.10 11.98 20.44 @.80 187 168 PEAK

e ra e

TEL: 886-3-327-0868 Page Number 1 B2-46 of B50
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
AYG_54) . AYG_54
52.5 3 7 - i
ke e g Ay 4 b AR A iy it g
11l i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1155000 5175 74.60 -22.25 6l.63 33.7¢ 16,78 65.80 @.44 318 7T PEAC 1 11550.08 49.61 74.00 -24.39 39.49 38,70 16,78 65.80 @.44 408 8L PEAK
1 11550.00 45.29 54.60 -8.71 55.17 33.70 16.78 85.38 @.44 318 77 AVERAGE 2 11550.00 40.39 54.00 -13.61 50.27 38.70 16.78 65.30 0.4 408 81 AVERAGE
31730500 48.72 68.20 -19.43 53.97 33.50 2013 65.51 6.3 - -- PEAK 3 1735.00 48.67 68.20 -19.53 53.92 38.50 21.13 65.51 @063 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 B2-47 of B50

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH} 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. e s st Bdon — I — - IR R N
115 i
19 14476, 140 14488, 144, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH} 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
Se—— R T = - i gl
Avg. kil %0
115 i
110 17760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL: 886-3-327-0868 Page Number 1 B2-48 of B50

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
“ m “ r
| > |
I— | I— |
400 - 400 -
5 § 5 §
00— Ny dgforac
| 2 M L : IR
20, " 200 W FRE Ll
00 WJW i T” o/ led
QP/ 10.0; 100
Peak 30 0. 48, 612, 806 1000 30 24, 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHI6-HY Site : B3CH16-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3n (BL6L11D&00B02NIDAIN-06 47020 & B6 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 7462 2671 46.60 -13.29 44.88 12,9 1.36 32.43 0.00 - -- Peak 1 33.88 26.27 40.60 -13.73 35.29 22.64 0.92 3258 @.00 - -- Peak
118714 2148 43.50 -22.10 36.68 14.93 2.13 32.34 .00 - - Peak 1 9288 26.72 43.50 -16.78 42.89 14.91 1.50 32.58 0.00 - -- Peak
3 267.65 21.46 46.00 -24.54 31.94 19.32 2,53 32.33 Q.00 -- -- Peak 3 261,83 24.20 46.00 -21.88 34.85 20.61 2,50 32.36 @.00 -- -- Peak
4 453,83 23.68 46.00 -22.327 29.77 23.16 3.33 32.58 @.00 -- -- Peak 4 496,57 25.85 46.00 -20.95 30.58 23.87 3.45 32.85 @.00 -- -- Peak
5 734,22 34.05 46.00 -11.95 34.67 27.88 4.21 32.11 @.00 -- -- Peak 5 746,83 32.97 46.60 -13.83 32.62 28.18 4.25 32.88 @.00 -- -- Peak
6 942,77 3L.64 46.00 -14.36 28.19 38.49 4.79 31.83 @.00 -- -- Peak 6 958.5 32.78 46.60 -13.22 28.9 38.75 4.81 3L.74 0.0 -- -- Peak
TEL: 886-3-327-0868 Page Number 1 B2-49 of B50

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLﬁveI{dB!I\mn) " Level (dBuVim)
1225 1225
1050 o
815 815
EAK[UNI) EAK[UNI)
700 RN ] ] [ 700 R ] ] [
VG 54 AVG_54
525 T 525 T
o At A
B h bttty W a5 g m " TP TY L i i
Peak
175 f.
18000 22400, 26800, kil 35600, 40000 18000 22400, 26800, . 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNLT) Inm SHF 1223 238718 HORIZONTAL Condition: PEAK(UNLI) Inm SHF 1223 23071 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 19186.00 47.24 74.00 -26.76 59.71 44.67 9.09 56.69 -9.54 160 220 Peak 1 3946100 47.44 74.80 -26.56 59.41 44.88 9.21 56.52 -9.54 108 175 Pesk
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Appendix C. Duty Cycle Plots

Antenna

Band

Duty

Cycle(%) 1)

1/T(kHz)

VBW Setting

10+11

802.11a

93.46 1430

0.70

750Hz

10+11

5GHz 802.11n HT20

93.03 1335

0.75

750Hz

10+11

5GHz 802.11n HT40

86.67 663

151

1.6KHz

10+11

5GHz 802.11ac VHT80

85.96 612

1.63

1.8KHz

MIMO <Ant. 10+11>

802.11a

Center 5.180000000 GHz
Re 8 MHz
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